i@ Journal of Ecological Engineering

Received: 2021.04.15
Accepted: 2021.05.15
Published: 2021.06.01

Journal of Ecological Engineering 2021, 22(6), 83-98
https://doi.org/10.12911/22998993/137360
ISSN 2299-8993, License CC-BY 4.0

Study of Physicochemical and Bacteriological Quality of Treated
Wastewater by the New Aourir Plant (Southwestern of Morocco)
Using Activated Sludge Technology in a Semi-Arid Region

Sara Haijji", Aicha Ait Alla’, Slimani Noureddine',
Mohamed Ben Haddad', Abdellatif Moukrim?

! Laboratory of Aquatic Systems: Marine and continental ecosystems, Faculty of Sciences, Ibn Zohr University,
Agadir, Morocco

2 Faculty of Sciences, Abdelamalek Essadi University, Tetouan, Morocco
* Corresponding author’s email: Sarahajjis@gmail.com

ABSTRACT

In order to use the purified wastewater for the irrigation of a golf course in the Taghazout area (Southwestern of
Morocco), this study was conducted to evaluate the physicochemical and bacteriological quality of the treated
wastewater in the new Aourir plant (Activated Sludge technology). In order to achieve these objectives, three types
of water were analyzed: raw water (RW), biologically treated water (BTW) and water treated by ultraviolet radia-
tion (UV-TW). The physicochemical parameters analyzed were Temperature, pH, Electrical Conductivity (EC),
Dissolved Oxygen (DO), Chemical Oxygen Demand (COD), five-day Biological Oxygen Demand (BOD,), Total
Suspended Solids (SS), Nitrate (NO,), and Orthophosphates (PO,). Otherwise, the analyzed biological parameters
are Total Coliforms (TC), Fecal Coliforms (FC), Escherichia coli (E. coli), and Fecal Streptococci (FS). The
physicochemical parameters showed that temperature is always lower than 30°C, the pH is close to neutrality and
a strong fluctuation of the high electrical conductivity (2700 uS/cm) occurs in UV-TW. At all stages of wastewater
treatment, COD, BOD,, SS, NO, and PO, were below the limit values recommended by Moroccan standards. The
bacteriological results showed a high level of bacterial contamination in RW and BTW, but in UV-TW the loads
did not exceed 3 log10. The average loads of TC, FC, E. coli and FC in UV-TW were 2.13, 1.67, 1.77, and 2 (log10
CFU/100ml) respectively. Activated sludge treatment combined with UV has demonstrated sufficient quality to
reuse treated water in irrigation; however, the UV treatment requires control to avoid any effect on the microbio-
logical and physicochemical quality of green spaces and groundwater.

Keywords: wastewater, Morocco, physicochemical parameters, activated sludge, Aourir, bacteriological param-
eters, treatment plants

responsible for water resources management. Ac-
cording to Haité (2010), the volume of wastewa-
ter in Morocco is estimated at 900 million m? /

INTRODUCTION

Following the development and growth of ur-

ban, agricultural and industrial activities in Mo-
rocco, the production of wastewater has become
very important. This causes a great health and
environmental risk. Therefore, the treatment of
wastewater becomes a necessity for environment
protection (Hachemi et al., 2012). The purpose of
wastewater treatment is either to discharge into
the natural environment or to reuse the water
that must meet standards set by the authorities

year in 2020. The pollutant load of wastewater is
estimated at around 131715 tons of organic load,
42131 tons of nitrogen and 6230 tons of phos-
phorus (Mandi et al., 2013). Morocco, like most
of the southern Mediterranean countries, suffers
from the scarcity of conventional water resources,
which constitutes a social, agricultural, and eco-
nomic problem. The water problem in these coun-
tries is the result of a combination of arid climatic

83



Journal of Ecological Engineering 2021, 22(6), 83—-98

conditions as well as an increase in water needs
due to population growth and the development of
tourism. It is, therefore, necessary to provide al-
ternative water sources for agriculture to replace
the high quality water required for consumption
(Angelakis et al., 1999). In this context, the reuse
of treated wastewater seems to be a good alterna-
tive especially in irrigation. This resource is abun-
dantly and permanently available. It has many
advantages, notably reasonable cost compared to
desalinating seawater or digging wells. It ensures
the balance of the natural water cycle and protec-
tion of the environment, as has been proven in
many countries of the Mediterranean region, such
as Israel, Cyprus, Jordan and Tunisia (Angelakis
et al., 1999). Despite the benefits of wastewater
reuse, it could present significant risks for users
and the environment (Habbari et al., 2000; Cha et
al., 2004; Qadir et al., 2010; Fatta-Kassinos et al.,
2011). Multiple studies have proven that micro-
bial contamination represents a real risk. A large
variety of pathogenic microorganisms has been
isolated from wastewater (Vaz-Moreira et al.,
2014). Chemical contaminants pose serious risks
to health and the environment; wastewater can
contain pesticides, pharmaceuticals and heavy
metals (Tarchouna et al., 2010; Kock-Schulmeyer
et al., 2013). Currently, Morocco has more than
100 wastewater treatment plants which are part

of pollution control strategy, reuse of treated
wastewater, and contribution to sustainable de-
velopment (Tahri et al., 2015). In this context,
The Anza-Taghazout sector in the Agadir region
(southwestern of Morocco) is among the sectors
benefiting from the new treatment plants: lamel-
lar settling in Anza and activated sludge in Aourir.
The setting up of wastewater treatment plants in
this sector is a major step towards modifying
the sanitary quality of the marine ecosystem in
this area. The new station of Aourir using acti-
vated sludge technology is the first in its kind in
the Agadir region, characterized by its semi-arid
climate. This very low charge station located be-
tween Tamraght and Aourir will serve more than
61,000 citizens. The purpose of this study was
to evaluate the possibility of reusing the treated
wastewater from the Aourir treatment plant in the
irrigation of green spaces. It mainly consists in
estimating the overall organic pollution and the
sanitary quality of the effluents. In order to en-
sure the proper adaptation of this treatment sys-
tem with the semi-arid climate of the region, it
is necessary, first of all, to identify the sources of
pollution at the entrance of this station, and then
to evaluate its purification performance. The re-
sults will be confronted with the Moroccan and
European standards.

Atlantic ocean
Taghazout open sea

Legend

— Roads
- Water ways
Land

7.00

-é:‘ Waste Water Treatment Plant

of Aourir

3 “Taghazout bay resort (Golf,
Hotels...)

A0 N~ 25,0
il

N

A

o .
_
o / J i
Map of Marocco

Figure 1. Geographical location of Aourir wastewater treatment plant

84



Journal of Ecological Engineering 2021, 22(6), 83-98

MATERIAL AND METHODS

Geographical location of the study site

The Aourir treatment plant (30°32°44.189”N,
9°42°29.297°W) is located near the ocean,
northwest of Aourir and about 700 m south of
the Taghazout bay tourist resort located 12 km
from the Agadir city and 8 km from Taghazout.
The Aourir treatment plant covers an area of 2.5
hectares (200 x 125 m). Figure 1 shows the loca-
tion of this treatment plant.

Description of Aourir treatment plant

The effluent treatment channels includes a
water treatment system with pretreatments, bio-
logical treatment and tertiary treatment, as well

as a sludge treatment and a stale air treatment
(deodorization) line (Figure 2). Conventional pre-
treatment consists in a succession of screening,
grit removal and de-oiling, followed by a com-
bined treatment between the biological system
(Table 1), which consists in passing the treated
wastewater into two aeration tanks for biologi-
cal degradation of the organic matter by biomass,
followed by a mechanical system which consists
in decanting all the sludge in the clarification
tanks. The biological treatment is the activated
sludge type with a very low load. Tertiary final-
ization treatment consists in series of mechani-
cal filtration operations (10-um microfiltration)
and UV disinfection (Table 1). The total flow of
treated wastewater would be around 7600 m*/d
for 60 833 population equivalent at the project
saturation horizon (2030), which corresponds to

Table 1. Sizing of structures and description of equipment of the wastewater treatment process of the Aourir

plant
Treatment Stages Characteristics
Contact Area
Number of basins 2
Maximum flow rate per basin 840 m%h
Unit volume of the contact area 145 m®
. . . Length of stay 10 min
Biological Basin -
Air Zone
Number of basins 2
Unit volume of basins 5974 m?
Global sludge age 21j
Length of stay 38,5h
Number of basins 2
Maximum flow rate 840 m¥h
Clarification Basin Maximum flow rate per basin 462.5 m3/h
Total diameter of the basin 32,4 m
Height in water of the cylindrical part 3,5m
Type Mechanical filtration on canvas
Cut-off threshold 10 pm
Number of filters 2
Tertiary Filtration Maximum flow rate 840 m®h
Maximum flow rate per filter 420 m%h
Unit filtering surface 45 m?
Filtration speed 9,3 m/h
Type lampes UV-C basse pression
Number of reactors 3
Maximum flow rate 840 m®h
o . Maximum flow rate per reactor 280 m®h
UV Disinfection -
UV transmittance 65%
Wavelength 254 nm
Exposure dose 65,2 mJ/cm?
Power per reactor 12 kW

85



Journal of Ecological Engineering 2021, 22(6), 83—-98

1RW

2 coarse screening
3 fine screening

4 desanding

5 Biological basin

6 clarification basin
7 UV treatment

8 Thickener

9 Chemical deodorization

10 biological deodorization
11 solar drying
27w

Figure 2. Synoptic diagram of the Aourir wastewater treatment plant

a peak hour flow of 840 m3/h. The current flow
rate that the subjected to treatment in the plant is
approximately 1600 m*/d.

Samples collection

A total of 63 samples were collected over
21 months; from April 2017 to December 2018.
Monthly, three samples were collected (Fig-
ure 1). It included: raw water (RW) at entrance
to the plant, biological treated water (BTW), and
finally, treated water disinfected with ultraviolet
radiation (UV-TW) at the exit of the UV reactors.

Studied parameters

The overall physicochemical parameters (T °,
pH, dissolved O, and conductivity) were mea-
sured in situ using a “Conductivity Meter” and
“pH-meter” by the THERMO Scientific elec-
trode, and the BANTE electrode instrument for
the measurement of dissolved oxygen. BOD,,
COD, SS were measured on monthly composite
samples (RW, BTW, UV-TW). For suspended
solids (SS), the measurement method adopted
was differential weighing by filtration on GFC
filter and drying at 105°C (AFNOR, T90-105).
The five-day biological oxygen demand (BOD,)
was determined by using the manometric method
with a respirometer (types WTW), according to
the AFNOR standard (AFNOR, T90-103). The
chemical oxygen demand (COD) was determined
with the oxidizability with potassium dichro-
mate (AFNOR, T90-101). The determination of
nitrates (NO’ -) was performed with the method
based on sodium salicylate (AFNOR T90-013).
Orthophosphates (PO,*) were determined by

86

colorimetric measurement of the phosphomo-
lybdic complex formed (AFNOR T90-023). The
bacteriological analyses of the wastewater sam-
ples consisted in enumerating the germs indica-
tive of fecal contamination, i.e. total coliforms
(TC), fecal coliforms (FC), Escherichia coli (E.
coli) and fecal streptococci (FS). The enumeration
methods depend on the origin, nature and quality
of the sample. In the conducted study, the bacte-
rial enumeration was performed by the technique
of dilution and spreading of 0.1 mL of the diluted
sample on the agar specific to the microorgan-
isms sought on the raw wastewater. The treated
water was analyzed with the membrane filtration
technique (100 mL on 0.45 pm membrane). In-
cubation on TTC-Tergitol-Agar for 24 h at 44°C
for fecal coliforms (ISO 9308-1, 2000), and 24
to 37°C for total coliforms. Bile tryptone agar
with X-glucuronide (TBX agar) for 24 h at 44°C
for E.coli (ISO 9308-1, 2000). Slanetz-Bartley
agar at 37°C for 48 h for fecal streptococci (ISO
7899-2, 2004).

Statistical analysis

The relationship between the microbiological
and physicochemical parameters was analyzed
using the Pearson Correlation Test. The analysis
of variance (ANOVA) was performed in order to
compare the changes in the water quality at the
inlet and outlet of the treatment plant, caused by
the treatment system. The ANOVA test was used
to compare the concentrations of each parameter
between seasons, years and between treatment
steps using SPSS statistics24 with a significance
level of 0.05 and 0.01.



Journal of Ecological Engineering 2021, 22(6), 83-98

(a)

35 4 —z—— RW esoe@es BTW = = UV-TW Moroccan standard

30 4

25 4

20

Temperature (°C)

AMy J W Ag S ONDJ FMAMJ ¥ AgS OND
Months (2017-2018)

3000 o RW  ce@es BTW  coreieees UV-TW

Moroccan standard

2500

2000

1500

1000

Conductivity (uS/cm)

500

AMy J JYAg S ONDJ FMAMyIJIJYAgS OND
Months (2017-2018)

(c)

(b)

—=—RW cecwes BTW  ceemees UV-TW

Moroccan standard

Moroccan standard

pH

AMy ) WAgS ONDIJ FMAMJ IYASOND
Months (2017-2018)
s o RW  eo@ee BTW  ==ome UV-TW
10 ,:\ TN, Dy, /i ,""Ah T
. S 3~ N ”*
AT W TR ER A AP
810 yof YN/
4 » ’
Vo f N
6 )

Dissolved Oxygen (mg/I)

I N

AMy J JYA2 S OND J FMAMyIJ JYAZS ON D
Months (2017-2018)

(d)

Figure 3. Monthly variation of physicochemical parameters during the sampling period.

a) temperature, b) pH, c¢) conductivity, d) dissolved oxygen

RESULTS

Physicochemical parameters

The monthly wastewater temperature is
shown in Figure 3a. The RW temperature ranges
from 20.3+£1.55°C to 27.75+0.21°C, with an aver-
age of 23.20+0.27°C. For BTW, it varies between
16+0.33°C and 27+0.20°C with an average of
21.17+0.33°C. The temperature of UV-TW, it is
between 15.6+0.84°C and 26.9+0.84°C with an
average of 20.9+0.42°C. During the sampling
period, the pH values ranged from 7.40+0.04 to
8.53+0.08 and 7.02+0.02 to 8.33+0.23 for RW
and UV-TW, respectively (Figure 3b). The aver-
age pH value of RW is about 8.14+0.06 indicat-
ing low alkalinity of wastewater, 7.76+0.08 of
BTW; however, the annual average of UV-TW
remains close to neutral 7.67+0.09. The aver-
age values of Electrical Conductivity in RW,
BTW and UV-TW are 1712.76+5.11, 1287+5.44
and 1291.97£8.38 (uS/cm), respectively; it var-
ies between 1374+3.53 and 2188+2.82 in RW ;
1110£2.10 and 1644+1.22 in BTW ; 1111.5£12.0
and 1643+1.41(uS/cm) in UV-TW (Figure 3c).

The concentration of dissolved oxygen in RW
varies between 0.22+0.02 mgO,/L and 3.48+0.09
mgO,/L with an average value of 1.46+0.08
mgO,/L. The average concentration of dis-
solved oxygen in BTW is 8.91+0.04 mgO,/L,
the minimum value is 5.82+0.04 mgO,/L and the
maximum is 10.44+0.12 mg O,/L. For UV-TW,
the dissolved oxygen content varies between
6.0140.06 mgO,/L and 10.85+0.12 mgO,/L,
with an average value of 9.09+0.04 mgO,/L
(Figure 3d). The lowest concentration of dis-
solved oxygen in RW was recorded in the sum-
mer of 2018 (0.61+0.36 mgO,/L), while the
highest concentration in UV-TW was found in
the summer of 2017 (10.02+0.34 mgO_/L).
Table 2 shows the evolution of COD in
RW and UV-TW. It varies between 722.56 +
11.43 mgO,/L (autumn of 2017) and 1344.90 +
18.38mgO,/L (summer of 2018) with an aver-
age value of 1059+19.2 mgO,/L for RW. For
UV-TW, the highest concentration was recorded
in the summer of 2017 (117.35+3.48 mgO,/L)
and the lowest in the autumn of 2018 (39.44 +
2.28 mgO,/L). The average concentration of
BOD, in RW is around 469.73+15.7 mgO,/L, the

87



Journal of Ecological Engineering 2021, 22(6), 83—-98

Table 2. Seasonal variation in oxidizable pollution at the Aourir wastewater treatment plant over the years

2017-2018
Limit Limit Limit
of of
. . of
S Para- | cop | cop | e | Nom” | BOD, |BOD, | Gect | ROMOT| oo | oo direct hvis
3SON | meters | mg O/l | mg O,/I | charge |percen-| 09 | 9 |charge percen-| mg/l | mg/l ch;?ée percen-